POWER EQUIPMENT

OPERATOR 'S
MANUAL

Discharge Chute

Models: STC/STCII/SCZ-0CDC-48V |
STG/STCII/SCL-0CDC-52V
STG/STCII-0CDC-61V
STT/STTII-0CDC-52V
SCZ/STT/STTII-0CDC-61V
SUR/SVRII-0CDC-48Y
SUR/SURII-0CDC-52V
SUR/SVRII-0CDC-61V

This manual contains the operating instructions, assembly instructions and safety
information for your Scag accessory. Reading this manual can provide you with
assistance in operation and installation procedures to keep your accessory
performing to maximum efficiency. The specific models that this book covers
are listed on the inside cover. Before operating your machine, please read all
the information enclosed in the operator's manual supplied with your mower.

© 2017 PART NO. 03413 Rev.01
Scag Power Equipment PRINTED 10/2017
Division of Metalcraft of Mayville, Inc. PRINTED IN USA



4\ WARNING

FAILURE TO FOLLOW SAFE OPERATING PRACTICES MAY RESULT
IN SERIOUS INJURY OR DEATH.

* Read this manual completely as well as other manuals that came with your mower.

* DO NOT operate on steep slopes. To check a slope, attempt to back up it (with the
cutter deck down}. if the machine can back up the slope without the wheels slipping,
reduce speed and use extreme caution.

* Under no circumstances should the machine be operated on slopes greater
than 15 degrees (20 degrees for SVR). ALWAYS FOLLOW OSHA APPROVED
OPERATION.

» Stay two cut widths away from slopes, drop offs, ditches and retaining walls.
» DO NOT mow on wet grass. Wet grass reduces traction and steering control.
+ Keep all shields in place, especially the grass discharge chute.

» Before performing any maintenance or service, stop the machine and remove the
spark plug wire and ignition key.

» If a mechanism becomes clogged, stop the engine before ¢leaning.
* Keep hands, feet and clothing away from power-driven parts. -

* Keep others off the mower (only one person at a time) . '

REMEMBER - YOUR MOWER IS ONLY AS SAFE AS THE OPERATOR!

HAZARD CONTROL AND ACCIDENT PREVENTION ARE DEPENDENT UPON THE AWARENESS,
CONCERN, PRUDENCE, AND PROPER TRAINING OF THE PERSONNEL INVOLVED IN THE
OPERATION, TRANSPORT, MAINTENANCE, AND STORAGE OF THE EQUIPMENT.

This manual covers the operating instructions and illustrated parts list for:

STC/STCI/SCZ-OCDC-48V with a part numberof -~ |- . . 9227
STC/STCISCZ-OCDC-52V with a part numberof _~|° ' g23A
STC/STCH-OCDC-61V with a part number of .- 9238
STT/STTi-OCDC-52V with a part numberof = | . 923C

SCZ/STT/STTII-OCDC-61V with a part number of - S 923D

SVR-OCDC-48V

with a part number of

. 922H

SVR-OCDC-52v

with a part numberof |

: 922

SVR-OCDC-61V

with a part number of -]

922K

SVRI-0CDC-48V

with a part number of -

923N

SVRII-FOCDC-52V

with a part numberof |

i gpap

SVRI-OCDC-61V

with a part number of =

-:923Q




HIAOD MOVE FQISNY e mmmm—————" AHOSSIOIV TVIDHINWINOD -ALNVHHVYM Q3 LI

G 2090 - IHAS/HAS IILLS/LLS 298 I1D1S/91S
G T SIIHOSSIIIY ANV SINIWHOVLLY TIAOHAdY DYOS L't
QT s 1S SLHVd GaLVHLISNTII - ¥ NOILD3S
g mmm— NOILLONYLSNI NOILLY TIVESNI ITANVH TOHLNOD ALSY/ACS/ABY-IIHAS OL'E
gE T mmm——— NOLLONYLSNI NOILYTTVLSNI 31Vid 440-M03079 AL9/AZS-IIHAS 6°¢€
T AR NOILONYLSNI NOLLYTTVLSNIE 31Vd 440-X0078 A8V-IHAS 8°€
G R e ALY/AZS/AST-HHAS - NOILYDIHILNA! T3A0N
Qg m—— NOLLONYLSNI NOILY TTVESN! 3TANVYH TOHLNOD AL9/ACS/ABY-HAS L'€
g T —mm——— NOILONHLSNI NOLLY TTYLSNI 21V1d 440-MD018 ALI/AZS/ABY-HAS 9'€
g S R 1 ALO/AZS/AST-HAS - NOLLYOIZLLNIAI T3A0W
G T m—m— NOILYTIVLSNI 3TANYH TOHINOD AL9/AZS-HLLS/LLS B AL9-ZIS §°€
g rrrmm——— NOILONHLISNI NOLLYTIVLSNI 31V71d 440-50079 AL9/AZS-IILLS/LLS B AL9-ZOS v'E
G e S ALY/AZS-ILLS/LLS ® ALS-ZOS - NOLLYDIHILNIAl 130N
1 P NOILLYTTVLSNI FTANVH TOHINOD AL9/25/87-1DLS/OLS B ALS/81-ZDS £'E
1] A NOILONYLSNI NOLLVTIVASNI 31V1d 440-X0079 ALY/ATE-IIOLS/OLS ® ACS-ZIS ¢°€
Lrrrremmmmmmmsmm—m——"" NOILONYLSNI NOLLYTIVLSNI 3Lv1d 440-M2079 A8Y-23S 8 ABF-IIDLS/OLS L'E
g AZS/ABP-ZOS ® ‘ALY/ATS/ASY-IIDLS/OLS - NOILVIIHILNIAI T3A0N
e T SNOILLONYLSNI NOILYTIVLASNI - £ NOILD3S
RS NOLLYH3dO 2020 v°Z
S SNOLLYHIAISNOD NOILYHIdO €2
AL LR SAHOM TYNDIS Z'Z
1T NOILONAOHLNI 1'Z
s NOLLYINHOANI ALIHVS - 2 NOILD3S
g STOGINAS 'L
S AHOSSIDOV SIHL ONIDIALIS €1
| e R JONIH343H NOILOIHIA Z°L
R R NOLLONGOHLNI 1L
e e NOLLYIWHOSNI TYHINTD - | NOLLD3S

S]uUalu02) JO dqel

avas SjuUdU09 JO dgel




NOTES




‘AUEITEM JAOA PIOA ABW polad AJUBLEM
oyl DULNp AJOSS854E SIU] "0 510D yiom pazZuUoyineun
AUy oesp Brog oA oeuoo o} wepodw; siy ‘poued
Ruelem payw ay) Bulinp A10Ssacoe siy) 10 83IAJ8S IO

AHOSS3IIV SIHL ONIJIAHIS €71

"UDIDBUIP |2ABH
psemio} ay) Buioey pue uonisod Bunessdo feuitou sy W
pelees uaym 10| pue Jybu sojelado ay) Woly pasuaisal
ale suIyoeW By} o Jeay, pue Juold, ' JeT, pue by, eyl

FONIH3I43H NOILO3HIA 2°}

‘uonebigo Aue BuLInoul INOYLIM pue 8310u
noyum 2wy Aue 1e sabueyo axew o) ybu eyl sanlasal
wawdinbg 1amog Beog -Bunuiid Joj leacidde jo awy ey e
aigeeAe Uoewlolul yonposd uodn paseq si uonewLoUl |1y

~aoejd uj
S9OIASP @say} Inoylim pelesedo aq femow inoAk
PINOYS SaURISWINIII OU Japu "paAowial 1o uado
saje|d 10 spienb ‘spiolys moys Aew [enueu siyj ul
saunbBiy pue suonensnj swos ‘Aelo [euooid 104

ONINHYM Y

"'SOLI0SSa00R pue sluswysele paacidde Jo 1) a)sidwog
E 10} [enuUEL S 0teiado Slamotu INoA 89S "auyoBeW Syl Lo
asn ioj paaoidde jou ale Juswdinkg samog Beog ueyi sayio
sajuedwos Agq painloejNUELL $81I0SS300E PUE SIUBLILDENY

'SAIHOSSIIIV
aNY SLINIWHOVYLLY Q3AOHddY DYIS ATNO 3SN

‘Alossaooe SIy] jo Jagquinu
Ved pue jepow syl anifl sfeme ‘sued Buuepio usyp

ALNVHEHVM FHL QIOA TTIM SLHYd
LINIFNIOV1dIH DYIS TYNIDIHONVHL H3IHLO 40 3SN

'LINA0Hd SIH1 4O AL3dYS
HO ALIMNEYHNA ‘IONVINHOAHId IHL 10344V
ATASHIAQY AVIN LBV INJWIOVI1d3H A3ZIHOHLNY
SHIHNLIVANNYA FHL NYHL H3HLO A9 10NA0Hd
SIHL NO 1HVd ANV dJdO LN3IW3OV1Iid3d IHL

‘sped eouss Heog
jo aul} |y & Aued Asy] ~doys a01AI8S 1BY) 1B IO pIol au
Ul eo1ndes Jueiople pue Jdwold epincid pue juewidinba sy
22IAI9S O] SPOYIaU 1Sale| 843 JO paLlIojul ale siafeap Beog
iy "sdeded 10§ Ja[eep INCA 1081U02 0] noA efirinoous app

1ejee wewdmb3 Jemod Beog
INoA 10B1U09 ‘papasu S| 8DIAISS 10 UCITBLLLICIUI [BUOLIPPE J

‘|enuBwW SIY} Ul suoonisul uofeiado pue uole|eisu
oy} Bumogo; noA uo spuadap NQHQ ok jo Asusiiye
wnwixew pue o pebuojoid au) ‘Jesemon "Assnpul
ey} uj spiepuess iseybiy ayl 0 Hing sem OO0 INOA

NOILONAOHINI 'L

NOILVINHOLNI TVHINEO

| UOLOaS




Section 1
1.4 SYMBOLS
SYMBOL DESCRIPTION SYMBOL DESCRIPTION
I I Choke ‘ O Transmission
Parking Brake ]:.“ Spinning Blade

On/Start

Spring Tension on Idler

Oft/Stop

Qil

Falling Hazard

Thrown Object Hazard

Fast

Slow

Continuously Variable - Linear

F

Cutting Element - Basic Symbol

Pinch Point

Int

.ﬁ

Cutting Element - Engage

Hour meter/Elapsed Operating Hours

gt

-’

| Cutting Element - Disengage

Keep Bystanders Away

=l

Read Operator's Manual




‘pajlelsul
Jayoeo sseib auus 10 Hano ‘aeid yonuw ‘uy
yo|nuw ‘anyo abreyasip ihoyym ayesado | ON Od

ONINHVM ¥

‘auyoew ayy Bunelado
alojeq [0U0D OGN0 Bu} JO uUolduUNy 8YL MOUY |

SNOILYHIAISNOD NOILVHIdO £€°¢

‘auIyoBW SIY} Jo sanpeasold pue sexorid Bunelsdo
1001105 jje jo Buipuelsiapun pue abpsaimouy JnoA uodn
Apueoyiubis spuadep siouio Jo Ajajes ol pue A19)2s JNoA

'uayE] Jou ase suonnesald Jadoud )
Anfug feuosled ul Ynsal pINoo 1BYL SUILOB 84} JBSU 10 UO
seonorid Ajopes jo Japulal B s NOLLNYD, Piom [eubis ay |

NOILNVD

uaye] 10U a1e suonnesald Jedosd
3 Yreap 4o Anlur Ul Ynsas UeD ey aulyoewWw 8y} Jesu J1o Uo

siSIxe piezey e eyl sejousp HNINYYM,, Piom feubis sy

DNINHVAM Y

‘uaE]} tou are suonnedsald sadoid i
Aanlur siqereds.ia o yreap jo Alpgegold 4By ui nsal pinos
eyl auyoRW SU) JBSU IO UD SISIXe UOjenis snoplezey
Ajpluanxe ue Jeyl ssjousp HIAHNVJ, plom reubis syl

vaV

‘prezey el Jo saiBap sAlelel puE BoUBISIXe B 0]
18MaIA 8] SLIB[E ey} fenuew sIYy] Inoybnoiy) pue sulyoew
By} Uo S[eoap A19JeS Sy} U0 pUno) PIOM SAIIDUNSIP B S

GHOM TVNDIS

‘yreap Jo Anlui ajgissod jo sesned sy} puelsiepun
At o1 auns ag jobessall ay) peal Alirysiea ‘yresp sigissod
pue Ainful ploae of ‘Ajajes (noge uoewioUl Jueloduy
SUIBIUCD [oquIAS Uy} smolio) Jeuyl ebessew a1y [enuew
siy) 1noySnomyl pue awyoBLU BY} UO S{EDSP SY} UC puno}
sabessaw Alajes 03 ucnuaje unoA 1oeipe o) splom jeubis
BUIMO|I0) 241 UM pasnh si joquuds sy . ipaajoAu] sI Alojes
NOA j1i9]y awooag juopuany,, Suesawl joquwiAs Syl

SAHOMTVNDIS 22

‘sjenueLl Juswasedas
Bunsenbas uaym jonpoid Bedg InoA Jo lequinu Jed pue
jopouw 219|diIod 2L 91EDIpUI 8883 d 1sonbal InoA axew 0}
Ui} 1oBIU0D 2wy esn 4o Jaqwnu Led pue jgpow ey Buisn
Agq papeojumop aq ued AI0SS800E SIY} 10} [BNUBW a4 |
‘W00 Beos MMM 1B 18LLIBIU| SU1 BIA SN 1DBIL0D 10 0GOES 1M
‘aliniey ‘251 Xog 'QOd 1B Wswilede( 20Iakeg ‘uswdinbg
Jamod Beog Bupoeiuos Ag 1o lejeeq aoinieg Beog
pazuoyine JNoA WoJ) ajgelieAe sl [enuewl Juswaoe|dal vy

"HIMON HNOA LHVYLS OLONILdNILLY
FHOdEY IVANVIA S HOlvHIAdO0 SIHL dv3d

Krsgoidio
BIHoad B0 SoAoSUIS] 07 BUNINDO0 Salin[ul 16 SjUspinse
JOJ Bj0IsUCdSaI S puE Juehsld UeD 1aSnJoUMo Sy | Jomoll
By} DUNEISdo SI0j8y S[ORUGT ST §0 |le yum Teljiwe}
AUBNoJoU] pUE pauel] AFSdcid s Io1erad0 AlBAa aans
ByER awdinbe s jo ebrio)s pue soueuaiuiew ‘podsuely
‘uonesado ayl Ul paajoaut jpuuoslad eyl jo Bulurer Jadoud
pue ‘esusprud ‘wWeouod ‘ssauaieme oyl uodn Juspuadap
4B UonuUaAald JUSPIOR pue [04U0D pleZeH Tieep Jo
RIniur AIp0OQ snolies Ul jjnsel Aew 1018 jojeiado Jo
SSoUSSo[olen) JOJEIad0 oU) SE 8]es Se AJUO S JemOoLd INOA

NOILONAOYLNI L2

NOILVINHOLANI AL3dVS

Z UoIo9s




Section 2

2. When using any attachment, never direct the
discharge of material toward bystanders or aliow
anyone near the machine while in operation.

3. If the mower discharge aver plugs, shut off the
engine, remove the ignition key, and wait for all
movement to stop befare removing the obstruction.

A WARNING

DO NOT use your hand to dislodge the clogged
discharge chute. Use a stick or other device to
remove clogged material after the engine has
stopped running and the blades have stopped
turning.

4. Be alert for holes, rocks, roots and other hidden
hazards in the terrain. Keep away from any drop-
offs. Beware of overhead obstructions (low limbs,
etc.), underground obstacles (sprinklers, pipes, tree
roots, efc.). Cautiously enter a new area. Be alert for
hidden hazards.

5. Disengage power to cutter deck before backing up.
Do not mow in reverse unless absolutely necessary
and then only after observation of the entire area
behind the mower. If you must mow in reverse,
maintain a constant lookout to the rear of the
machine and mow slowly.

6. Disengage power to cutter deck before crossing
roads, walks or gravel drives.

7. Mow only in daylight or good artificial light.
8. NEVER raise the deck with the blades engaged.

9. The machine and attachments should be stopped
and inspected for damage after striking a foreign
object, and damage should be repaired before
restarting and operating the machine.

10. Keep hands and feet away from cutter blades and
moving parts. Contact can injure.

11. Use care when approaching blind corners, shrubs,
trees, or cther objects that may obscure vision.

12. NEVER leave the machine running unattended.

2.4 OCDC OPERATION

The OCDC (Operator Controlled Discharge Chute) can be

~ raised or lowered to side discharge or block the discharge of

grass clippings. Follow the steps below for proper operation
of the OCDC.

-NOTE-

The OCDC is not intended to be a complete or
full-time mulch system. This accessory allows
the operator to temporarily close the cutter
deck’'s discharge opening to keep clippings out
of landscaping and off pavement when needed.

CLOSED POSITION

In the closed position, the clippings will be temporarily
blocked.

1. Rotate the GCDC control handle inward to lock the
OCDC into the closed position. See Figure 2-1. The
discharge chute will raise to allow for close trimming.

Figure 2-1. Moving from Open to Closed Position




uosod uadp o} pascln uioy Buiaoy 'g-g a.nbi4

B

-uoneiado ebieyssip

-9pIs ajes 1o) uonisod [eulblio S 0F JeMmo] ||im S1nyd

aBieyosip a4} "2-g 2unbi4 eeg "enyo ebireyssip spis
2yl Jemo| 01 PIEMING 8jpuRY |0AU0D DJD0 81BIc 'L

-aBreyosip apis [Im sBuiddio sy ‘uomsod uado ay) U

NOLLISOd N3dO

g uonoes




SGAG Section 3

- NOTE -

The following pages contain specific instructions for installation of the Scag OCDC Accessory on
machines identified below. :

See Page 7 for STC/STCII-48V & SCZ-48. Proceed to Page 10 for SCZ-52V & STC/STCII-52V/61V.

STC-48V/52V/61V

SCZ-48V/52V




uq
lup ,2e/L 1 ue Buisn sejoy sy [P pue yound Jejuad)

‘g abey ‘p-¢ ainbig
295 MOSp JOUND Ayl Ul layorig abuly UCs Ul Jo)
sejoy Bununow Buurewsal sy 1no Aey Almlase)

g afied ‘p-¢ ainbi4 aag -eedwa) sy vl papiacad
a[oy PUODaS 8U} |{UP ION ©d M4 IR .2€/1 | ue Buisn
+-g 2anby ul peresipul sk sjoy Buiunowl suo |jup
pue yound Jojuao ‘apinb e se ayeidwei auy Buisn

‘g offied ‘¢
ainbi4 eag -asrempiey ayl ueiybi pue et Buunow
sy2 ebreyoasip ey 1suiebe syeidwst syl pIoH

‘g ebed 'v-g aunbi4 988 g

deis ul paaowas asempley Buiunow ajyeq ogin} ay}
Buisn 08D BUNS 8Yl 0] 8IN09S AJGUUSSSE 19A8] 8L
oy ajoy Bununow sy ajeo0| 0} s1gdwal sy |jBISU|

‘arempiey ayr uaiyfiy Jou og Inu dois onses
81-91/5{ 1) auo pue 110G .+/€ X 81-91/G (1) euo |ielsu|

NG {iUp 2€/1 L ue Buisn
1eorIg abuy Jeas ayi o} sioy 1jog Buinunow uiopoqg
ay} |up ‘epink 2 se 19yorIq abun Jeas sy Buis

“oap Jenno aui 0} Jybi jexoriq oBuk Jeal 8Ly ploH
uogejjesuf uswipiem ebuy "¢-g aunbi4

eIy
abuIH Juoi4

jaxoelg

‘e-¢ ainbiy aag 'aiemplirey ay}

ueybn Jou oQ inu dojs onsele gL-91/G (1) euo pue
lsysemiel 91/G (1) &uo 9oq 1 x 81-91/S (1) suo
Buish ¥oap Jenno syl 0] 1evoriq abuly feal oy} |elsul

S

Vi

€l

¢l

H

04

2buiH Jeay

L

aljeg oquny oyl Buinowsy "Z-g anbi4

- u1eIny
3 IAOWISY

"asn ainjny
10} erempiey Buiiunow pue yjeq ogin} syj uleley ‘9

'2-€ einBi4
896G I8P JSUND 2y} WOy 3j)jeq oqint ayl arocwey g

anyo eb.ieyosig oy} Buinowey “[-g ainbi4

"9sn ainjn} 10}
aremprey Bununow pue ainys abieyosip syl UieldY ¢

“}-¢ 2inbi4
290G ‘auIyoeW By Wol) anyo abieyosip syl anoway 'S

"BOJR YI0M 8Y] 0] $58008 uleh
01 SUIYSBLU 8L WO 811 aALp apis 1yBu syl saoway g

‘spuels
3or] Ylim 8inses pue sulyoBw BuL JO Jeal syl i

‘uonosioid ads pue puey Jleam
shempy ‘sainpacold yiom pajelal Aejes jje ureuey ‘Aleneq
ay) wol} sejqed aajpelisu pue saiisod syl 198UUOISIp pue
Aoy uoniubi ay) ancway -axeiq Bupited ay) Ajdde pue
B0BUNS [8A8] ‘IE)} B UD BUIYTEW Bl YIed "BalE 3Iom 3}
0] SS2008 8BS pue ASes Sl 21oU) 0s auiyorw o) aiedaiy

NOILONYLSNI NOILVTIVLSNI 31V1d
440-X0078 A8Y-ZIS B A8Y-IIDLS/OLS L'E

SNOILONYLSNI NOILVTIVLSNI

€ Uonoag




scns Section 3

Center Punch &
Drill 11/32" Hole

Discharge Chute \
Mounting Rail \/
Center Punch & >
Sy ;
Drill 11/32" Hole %\}5 \'

A =0.40"{48V) ] - \

B =3"(48V)
C=3-3/4"(48V) ‘
Figure 3-4. Locating and Drilling the Mounting Holes for STC/STCH/SCZ-48V

8



Hreisu 1oxyoelg jonid A8F-ZOSMOLS/OLS "9-€ 84nbly

N dois
81-91/6

|tey Bununow
a1y abieydsicl

1ydRrig 10Ald DODO

‘UoIjE|eISU] 8|puBH |CAU0D 10} €1 abed 0} pasooid

‘Lg pue 6| dels ul pajfeisut sxempJey ey} usiybl)

‘g-¢ aInbl4 @eg '1nu dois onsele gL-91/g (1) euUo pue
Jaysemioot 91/G (1) euo Usysemiel ,91/g (1) auo
90g , 1 X 81-91/G (1) suo Buisn jres Bununow einyd

sbueyosip sy} 03 19voeIq 1oad DD eyl 8Inseg

o€

ainbi4 eag g nup 2¢/4 1 ue Buisn el Bupunow
ainyo abreyosip ayl ul sjoy paxnbes eyl jjup pue

a1200| ‘apinb e se 1oxorId Joaid 500 sul Buisn

"9-¢ aanbi4 @9 "awn SIui

e asempaey ualybn 10U oq sinu dois o1usele g1-91/S
(1) auo pue siaysemya0] ,91/G (1) auo 'siaysemel
W91/5 (1) 8uo Yog L X 81-g1/5 (1) duo Buisn aindeg
“Hoep Jenna sy} 0} 18yorig JoAld HADO Byl liBlsuj

‘siexorlq abuly Jeal pue
o) ayr Bunnoas asempJey Sugunow sy uelybiL

HOY20K

‘Aj@ai} seaowl

wiswip|em are(d Jo »o0iq Byl 0S BleMpIBY 8y} 8indeg
‘Aj@181dwoo s)joq ey uaybn tou oQg "s-¢ anbiy

a9g 'sjnu dois onsefe g1-g1/G (g) omi pue sjjoq

2/ 1€ X 81-91/5 (2) om1 Buisn sioxoelq abuly Jeal
pue U0} Y} 0} Juswplem atejd JO I0|q 8y} |jelsu]

‘alempiey oy usiybi

10U 03 '/ abey ‘e-¢ ainfi4 e 'sinu dois onsee
81-91/5 (2) oM} pue S}Oq ,7/€ X 81-91/G (2) oMl
Buisn yoap Jopno ay 0} 193okeiq abuly Juot] 8yl jeisu|

cc

R Y

02

61

8l
uoHERISU] JUSWIPIIM BIBId IO %00]d "S-€ 84nbi4

UBLIPISM 18]d

L

2L

€ uonoas




Section 3

3.2 8CZ-52V & STC/STCII-52V/61V BLOCK- 7.
OFF PLATE INSTALLATION INSTRUCTION

Prepare the machine so there is easy and safe access to
the work area. Park the machine on a flat, level surface
and apply the parking brake. Remove the ignition key and
disconnect the positive and negative cables from the battery.
Maintain all safety related work procedures. Always wear
hand and eye protection.

1. Lift the rear of the machine and secure with jack
stands.

2. Remove the right side drive tire from the machine to
gain access to the work area.

3. Remove the discharge chute from the machine. See
Figure 3-7.

4. Retain the discharge chute and mounting hardware
for future use.

Rear Hinge

8.
9.
10.
11.
Figure 3-7. Removing the Discharge Chute
5. Remove the turbo baffle from the cutter deck. See
Figure 3-8. 12.
6. Retain the turbo baffle and mounting hardware for
future use.
13.
14.
15.
Figure 3-8. Removing the Turbo Baffle
10

Install the rear hinge bracket to the cutter deck using
one (1) 5/16-18 x 1" bolt, one (1) 5/16" flatwasher
and one (1) 5/16-18 elastic stop nut. Do not tighten
the hardware. See Figure 3-9.

Bracket

, : ..,.,._ ./ /
- A - “ '(
Front Hinge
Bracket

Figure 3-9. Hinge Weldment Installation
Hold the rear hinge bracket tight to the cutter deck.

Using the rear hinge bracket as a guide, drill the
bottom mounting bolt hole for the rear hinge bracket
using an 11/32" drill bit.

Install one (1) 5/16-18 x 3/4° bolt and one (1)} 5/16-
18 elastic stop nut. Do not tighten the hardware.

Install the template to locate the mounting holes for
the lever assembly. Secure to the cutter deck using

the turbo baffle mounting hardware removed in step
5. See Figure 3-10, Page 11.

Hold the template against the discharge chute
mounting rail and tighten the hardware. See Figure
3-10, Page 11.

Center punch and drill the mounting holes using an
11/32" drill bit. See Figure 3-10, Page 11.

Carefully lay out the remaining mounting holes
for the front hinge bracket in the cutter deck. See
Figure 3-10, Page 11.

Center punch and drill the holes using an 11/32" drill
hit.




H

ALY/AZS-HIDLS/DLS ¥ AZE-ZOS 40} s8joy Bununoyy ayy Bulijiig pue bunjesoq 0i-¢ ainbl4

{ALQ°ATS) ./ LF =D
(Al«g IAZS) 1117/5_5 = 8
{szIS>2=q IIV¥) .0V 0 =V

S|OH.Ze/L L IMd
13 4dungd Jojued
liey buunow

2y abieydsig

9I0H &/ 1 IIMd
1 youngd 13jua)

a1ejdwdL ALO«
aje|dwa) ATS«

€ Uonoasg




scnﬁ Section 3

OCDC Pivot Bracket

16. Install the front hinge bracket to the cutter deck using
two (2) 5/16-18 x 3/4" bolts and two (2) 5/16-18
elastic stop nuts. See Figure 3-9, page 10. Do not
tighten the hardware.

17. Install the block off ptate weldment to the front and
rear hinge brackets using two (2} 5/16-18 x 3-1/2"
bolts and two (2} 5/16-18 elastic stop nuts. See
Figure 3-11. Do not tighten the bolts completely.
Secure the hardware so the block off plate weldment
moves freely.

52V Cutter Deck

OCDC Pivot Bracket

Block Off
Plate Weldment

Figure 3-11. Block Off Plate Weldment installation

18. Tighten the mounting hardware securing the front
and rear hinge brackets.

19. Install the OCDC pivot bracket to the cutter deck.
Secure using two (2) 5/16-18 x 1" bolts, two (2) 5/18"
flatwashers, two (2) 5/16" lockwashers and two (2)
5/16-18 elastic stop nuts. See Figure 3-12.

20. Tighten the hardware installed in step 19. 61V Cutter Deck
Figure 3-12. SCZ-52V & STC/STCII-52V/61V Pivot install

12




‘21 abeg ‘21-g ainbig aog 'Inu dojs onsee g1

-91/6 {1} 8UO pue (SH08p JBUNd AL9-OLS 10} Jededs

8uo) 3104 ,z/1-1 X 81-91/5 (1) euo Buisn juswipiom
a1ejd Yo ¥oo|g SY1 OF ¥UIj 10AUDD JIaMO] 2U) ainoeg 7

“1nu wef
ay) usbi] | ebed ‘/|1-¢ ainbi] sag "pou |oUOD

U1 0} gouy efpuey DADO @Yl puB Inu Wwef syl [fesu] g

‘alempley ayp uayybi

‘v1 obed ‘Z1-¢ 8unbl4 090G "Inu dojs onsero Ze-8#
(1)} 2u0 pue malos  /1-| X 2£-8# (1) suo Buisn
192e4q 1oad auy) 0] POl [CJIUCD DED0 BUl 8INoes
1@3oeIq JoAld DAO0 @y 0} YoBlE puE 18yorlq
ajpuey 8y} yBnoiyl pol [011u0d HJDO Buk [fEISU|

Hesuf Jeyoelg ejpuey [1015/298 "91-¢ anbiy

_\ \; 19peIg 3jpueH
Tl 2A00-DLS/ZOS

‘81-g

ambi4 eag sinu efiuey payelias g1-91/S (2) oml
pue syoq abelues | X 21-91/G (2} omy Buisn aunoag
‘'g1-¢ ambig ur umoys se 1axorsg Bununow syue) jony
puey b ey} 0 18x0BIg BlpURY DADO Bui [[BISy|

sajoH bugunopy j9xoeig ojpueH l1DLS/Z08 "§1-€ amnbld

juej |9ny 9pIS Y6y

'GL-¢ eunfi4 eeg "ewel)

auIyoeW 0] 19voeIg Bungunow Yue) jan; puey ybu ayy
2inoas o} pasn sloq abeled /C X 81L-91/G {Z) omi
pue sinu aBuey pajenas g81-91/S (g) omi piedsip pue
anowl ‘0a20-AL9/2S/8Y IIDLS B ACS/8Y ZDS 404

R4

Hersuj jexoesg a[pueH 0a00-0.LS vi-€ ainbid

1)oelg 3jpueH
2AD0-D1S

‘G4 de)s 0] peasdld ‘1-g a4nbi4 ur umoys se
sinu abuej; peyelias g1-91/G (g) om) pue siaysemiey

91/G (2) om} ‘syoq | X 81-91/5 (2) omy Buisn eunosg
b1~ ainbi4 Ul umoys se 1expeiq Bununow syue] [arny

puey 1yBU 8y} 0] 19%0RIG BIPURY DAJO0 Yl [BISY| 2
$8jo} Bununoyy 18)oRIg SIPUEH D1S ‘E1-€ 2inbld

il

«CE/LL ©)SO|OH [[M]-9Y
]

@

yuel |and apis by D1S

‘e-¢ ainbl4 a9g 1oxoriqg Buunow
yuel [8ny feal 1yBL ay) uo sajoy oy ofirejus o}
N Hup (E1€°} .2€/1) € SN ‘DAD0-DLS Jod 1

DAD0-ALY/2S/8Y 11D1S B AZS/8Y ZDS 10} 4 doig
0] pos00id

AUO DADO-OLS 10} L# deig o} Jejey
- 310N -

NOILYTIVLSNI 3TANVYH TOH1INOD
ALS/2S/8Y-1IDLS/I1S B ACS/8Y-ZOS €°¢

£ Uonoes




Section 3

10.
11,

12,
13.

14.

Figure 3-17. OCDC Control Lever Installation

Tighten the hardware.

Install the OCDC discharge chute to the cutter deck.
Secure using two (2) 5/16-18 x 1-3/4" bolt and two
(2) 5/16-18 elastic stop nuts. See Figure 3-18.

Tighten the hardware.

Secure the upper control link to the OCDC discharge
chute using one (1} 5/16-18 x 1-1/2" bolt and one (1)
5/16-18 elastic stop nut. See Figure 3-18.

Tighten the hardware.

Operate the OCDC checking for proper operation as
outlined in Section 2.4, Pages 4 and 5.

An adjustment may need to be made to the lower
control link to insure smooth operation. if the OCDC
is difficult to lock in the closed position, shorten

the tower control link slightly until the OCDC locks
smoothly into the closed position.

14

B JL,_‘_OCDC Discharge™
Chute

Figure 3-18. OCDC Discharge Chute installation




ALO/AZS-IILLS |

ALS/NCS-L1S

"MOJOJ poliluap! saulyoRW
uo AJ08$920y NQNO Brog oyl jo uone|eIsul Jo) suononisul ooads ueluoo sabed Buimolioy syl

- 310N -

JvIS P




s cAGo .

Section 3

3.4 SCZ-61V & STT/STTII-52V/61V BLOCK-OFF
PLATE INSTALLATION INSTRUCTION

Prepare the machine so there is easy and safe access to
the work area. Park the machine on a flat, level surface
and apply the parking brake. Remove the ignition key
and disconnect the positive and negative cables from the
battery. Maintain all safety related work procedures. Always
wear hand and eye protection.

1. Lift the rear of the machine and secure with jack
stands.

2. Remove the right side drive tire from the machine to
gain access to the work area.

3. Remove the discharge chute from the machine. See
Figure 3-19.

4. Retain the discharge chute and mounting hardware
for future use.

Figure 3-19. Removing the Discharge Chute

5. Remove the turbo baffle from the cutter deck. See
Figure 3-20.

6. Retain the turbo baffle and mounting hardware for
future use,

Remove &
Retain

Figure 3-20. Removing the Turbo Baffle

7.

w @

10.

11.

12.

13.

14.

15.

Rear Hinge

Install the rear hinge bracket to the cutter deck using
one (1) 5/16-18 x 1" bolt, one (1) 5/16" flatwasher
and one (1) 5/16-18 elastic stop nut. Do not tighten
the hardware. See Figure 3-21.

Bracket

Front Hinge
Bracket

Figure 3-21. Hinge Weldment Installation
Hold the rear hinge bracket tight to the cutter deck.

Using the rear hinge bracket as a guide, drill the
bottom mounting bolt hole for the rear hinge bracket
using an 11/32" drill bit.

Install one (1) 5/16-18 x 3/4" bolt and one (1) 5/16-
18 elastic stop nut. Do not tighten the hardware.

Install the template to locate the mounting holes for
the lever assembly. Secure to the cutter deck using

the turbo baffle mounting hardware removed in step
3. See Figure 3-22, Page 17.

Hold the template against the discharge chute
mounting rail and tighten the hardware. See Figure
3-22, Page 17.

Center punch and drill the mounting holes using an
11/32" drill bit. See Figure 3-22, Page 17.

Carefully lay out the remaining mounting holes
for the front hinge bracket in the cutter deck. See
Figure 3-22, Page 17.

Center punch and drill the holes using an 11/32" drill
bit.




FA
ALY/AZS-ILLS/LLS ¥ A19-20S 40f sojon Bunpunopy ayj Bugiiig pue buneacy zz-¢ a4nbi4
(AL9°ATD),T/L-¥ =D

(AL9'ATS).¥/E-€=9
($9215 28 IIV) OV 0 = ¥

lley Bununow
any) abieydsig

S|OH ,ZE/L 1 I
19 Uoung Jajuad)

ale|dwsy
g ACS-NELS/L1Ss

sreidwal A19x

€ UoN29S



s cAE

Section 3

16. Install the front hinge bracket to the cutter deck using
two {2) 5/16-18 x 3/4" boits and two (2) 5/16-18
elastic stop nuts. See Figure 3-21, Page 16. Do not
tighten the hardware.

17. Install the block off plate weldment to the front and
rear hinge brackets using two {2) 5/16-18 x 3-1/2"
bolts and two {2) 5/16-18 elastic stop nuts. See
Figure 3-23. Do not tighten the bolts completely.
Secure the hardware so the block off plate weldment
moves freely.

Block Off
Plate Weldment

Figure 3-23. Block Off Plate Weldment Instaliation

18. Tighten the mounting hardware securing the front
and rear hinge brackets.

19. Install the OCDC pivot bracket to the cutter deck.
Secure using two (2) 5/16-18 x 1" bolt, two (2) 5/16"
flatwashers, two (2) 5/16" lockwashers and two (2)
5/16-18 elastic stop nuts. See Figure 3-24.

18

OCDC Pivot Bracket

SCZ/STT/STTI-61V Cutter Deck

Figure 3-24. OCDC Pivot Bracket Install




‘G pue § sabed ‘v’z UOIDES Wl paUNC
se uonelado Jadoud o} Bunpeayd 0a00 syl aleled)

Biempley au; ualybiL

'0g ebed ‘gz-¢ ainbi4 eag "nu doys onsee gL-91/G
(1) suo puejjoq ,g/k-}1 X 81-91/G (1) auo Buisn ainyo
abreyosip DGOHO 2yl 01 yuif [oauoo Jaddn ay) aunses

alempJiey ay uay by
‘02
abed ‘ge-¢ @inbi4 eog sinu dojs osele g1-91/5 (2)

OM] pUe Yjoq ,#/E-| X 81-91/G (Z) om] Buisn sinoeg
"Yosp Je1no ay; 01 8inyo abieyosip KOO eyl |jelsu|

‘asemprey ay1 uaybi
uogeljelsu| 197 jojuoD 240 "L2-¢ a4nbid

f/’

/ [OUO3 DAD0

‘gl abed ‘ye-g ainbi4 @2g -Inu dojs ouselP 81
-91/G (1) BUO pue (S0P JBIND ALY-DLS 10} Jaoeds
auo) Yoq ,2/1-1 X 81-91/G (1) euo Buisn juswplem
ale|d J10 20| ey O] Ul |CIIU0D JBMO| 8L} 8INdeg

nu wel ey ueybi | */2-g 2inbl4 298G 'poJ |0U0D
Y} O} qous| ajpuey GO0 SUi PUE iU Wel sy} [[ejsu|

6l

H
01

‘arempley
ay} uslybiy “z2-¢ einbi4 eeg U dois dNsele ZE-8#
(1} euo pue maias p/1-1 X 2e-8# (1) a2uo Buisn
19oeiq 1oald 8yl 0} pod joU0D DADO 2Y) 84n0ag
1@yorIq JoAld DAD0 8u) O} YOBHE PUE 18MoeIq
alpuey ayi ybnouyl pos 0102 HQD0 aul Bisu) ‘g

i1ersuj 19xaelg sjpueH 5400 AL9-Z3S "92-€ a4nbid4

ST 1evoeig s|pueH

b Ales

‘9g-¢
aunbi4 eeg 'sjnu ebuey pelenas gi-91/s (2) omi

pue sjjoq offielien | x 81-91/5 (2) om} Buisn ainoeg
'9z-¢ 2nbid Ul umoys se 1exoe.q Buunow syue; |eny

puey yBu 8y} o} 1exoeIq BjpuBY DADO0 BYt leIsul
Bugunoyy 19x2e1g A0 AL9-ZOS '§2-€ 21nbid

o

o

o Q) (] u..c 0
[ @ oo (
]
O- . Y DieMmpieH eUIbUO = \
o pJedsi 13 SA0WY
o @ © -]
oo S

)

juey |1sng apIs 4biy 72S

'G2-€ anbi4
290G "BUIBY UIYOBW 0} 1exorig Bunjunow yue; |any
puey 1yBu syl ainoas o] pasn sjjoq afeLlBd /g X

81-91/G (2) omi pue sinu abueyy pejeliss B1-91/G
{2) om} pieosip pue saowsi ‘DQJ0-ALG-ZOS Jod 1L

DADONLYASS-IILLS/L1S 104 02 ebed ‘c1# daig
0} PE200Id

AlUQ DADO-AL9-ZDS 10§ L# daig o) lejey
- 310N -

NOLLYTIVLSNI 3T1ANVH TOHLNOD
AL9/ACS-ILLLS/LLS B AL9-ZDS G°¢

€ UOI99S



Section 3

12. An adjustment may need to be made to the lower
control link to insure smooth operation. If the OCDC
is difficult to lock in the closed position, shorten
the lower control link slightly until the OCDC locks
smoothly into the closed position.

Upper Control
Link

Spacer A
(B1VOnly) ™~y /50

@

L /J’L_\OCDC Discharge
Chute

Figure 3-28. OCDC Discharge Chute Installation

13. For STT/STTil-52V/61V-0OCDC, position the OCDC
handle bracket on the right side fender and align as
shown in Figure 3-29.

14. Using the OCDC handle bracket as a guide, mark
the mounting holes in the fender. Center punch and
drill the mounting holes using an 11/32" drill bit.

. ST~
“e.. -7 OCDCHandle ..+
) Bracket

. STTE
" OCDCHandle —
*. Bracket

Figure 3-29. STT & STTIl OCDC Handle Bracket

20

15. Install the OCDC handie bracket to the right side
fender. See Figure 3-30. Secure using two (2) 5/16-
18 x 3/4" serrated flange bolts and two (2) 5/16-18
serrated flange nuts as shown in Figure 3-30.

STT /o
-~ OCDCHandle -

T Braci\et

Figure 3-30. OCDC Handle Bracket Install

16. Install the OCDC control rod through the handle
bracket and attach to the OCDC pivot bracket.
Secure the OCDC control rod to the pivot bracket
using one (1) #8-32 x 1-1/4" screw and one (1)
#8-32 elastic stop nut. See Figure 3-31, Page 21.
Tighten the hardware.

17. Install the jam nut and the OCDC handle knob to the
control rod. See Figure 3-31, Page 21. Tighten the
jam nut.

18. Secure the lower control link to the block off plate
weldment using one (1} 5/16-18 x 1-1/2" bolt, one
spacer and one (1) 5/16-18 elastic stop nut. See
Figure 3-24, Page 18.




a1y
—_*//”’

_ebueysia >aD0 k
_ -

uonelieisul 3y obieyosiq 040 zE-£ 84nbly

101-1&0:) Jaddn

X4

"uosod pasol2 e ojul Ajyloows

S300| DQADO U [BUN ARYBIS Ul [0NUOS Jamo] BLy
ualioys ‘uomsod peso|a Ul Ul 400 01 NP SI
2AO0 29Ul § "uoeIado YIooWwS ansul 0] YUll [0U0D
Jomo] ay] 0} apews 8g 0] peau Aew uawsnipe uy

‘G pue { sefied ‘g UOIOBS Ul PaUIpno
se uopesado Jadoid Joy Buppays DADO oyl sieledo

‘atempley ay) usybij

‘Inu dois onsele 81-91/5

(1) euo pue yjoq ,g/L-1 X 8§1-91/5 {1) auo Buisn enyo
sbueyosip 5Q00 9Y) 01 3uy joauoo Jaddn sy anoseg
‘alempley syl uaybi |

"2e-¢ aunfi4 aeg 'sinu dois ousere 81-91/5 (2)
OM} pue 3joq ,t/e-1 X 81-91/5 (2) om Butsn eunoeg
08P J8PNO 8UL 0} Yo abreyosip HADO Yl JieIsuyl

‘arempiey ayp usybig

uojjel[e}sul 49na] [04U0D DGI0 LE-E 9nbld

L opeg <
lPUeH A0

Se

e

e

K
X

‘02
‘64

€ UoN9ag



sc‘“; Section 3

- NOTE -

The following pages contain specific instructions for installation of the Scag OCDC Accessory on
machines identified below. '

SVR-48V/52V/61V

22



1q
P .26/ 1 ue Buisn sejoy a1 [jup pue yound J8ua) G|

g obed ‘9g-¢ aunbiy
995 "Hoap Jennd auy; ul avoraq aBuiy U] 8y 1)
sajoy Bujunow Bujurewsal ay) 1no Agj Ajjnjaien ¢

"vg obed ‘9g-¢ aInbig 808 ‘1q |Up ,ZE/LL
uk Buisn sajoy Bupgunow au ([P pue yound Jsueny gy

‘vz obed ‘9g-¢
ainbi4 eeg -aiempJey oy usiybil pue et Bugunow
anyo ebreyosip ay 1suebe aje|dwe) syl pjoy 21

've abed ‘9g-g ainbij eag g

dejs ul paaowal arempiey Bununow apreq ogin eyl

BuIsn %0ap J8No 8y} 0} 8iN09S A|QLUSSSE Janat oy}
J10j sejoy Bununow ayy a1eo0| 01 alejdusel oy |leisu] "L

‘alempirey ayi ueybi 1ou oq Inu dojs onsele g1
-91/G (1) ®u0 pue J|oq /g X 81-91/G (1) dU0 jjesu| 0}

N 1P g€/ | ue Buisn
1eoeIq ebury Jeel ay 10} 810y Jog Bujunow wonog
ayl [|4p ‘epinb e se 19xpelq abuiy tral oy Buisn g

Hoap Jenno 8y} o} by 1eoeIq abuly seal eyl ploH '8
vojiejjeisuy Juswiplap obuiy ‘se-g aunbid

JoyoeIg
abuiH uol4

’ 19%0esg

sbuiH Jeay

‘Ge-¢ ainBig 9ag aiempiey 8y}

uayybi 1ou og nu dois onsele 81-91/s (1) euo pue

Jeysemielj 91/G (1) 8u0 ‘YJoq , 1 X 81-91/5 (1) auo
Buisn yoap 1eino a1 0 Joyorlq obuly feal au RISy 2

aljseg oqinj ayj Bumowsy "pe-g a4nbi4

< We3ay
o .. '3 oA0WRY

"@sn aning
Jop drempJey Bupunow pue sjyeq oginy ayj uielsy g

"7E-¢ 8Inbl4
8985 "Moep Je}ind ot} Wad} afjjeq oqin] oyl sAoway ¢

ainin ebieyasiq ayl Buinouwray "gg-g ainbi4

"@sn 8ininy 10}
alempiey Buiunow pue ainyd ableyosip aul ulgley b

‘£e-¢ ainbiy
988G ‘suiyoeW 8y} wo anyd ofireydsip oY) sA0WBY g

"BOJE MIOM U] 0} SS000e uieh
0} aUiyoew 8y} Woli a1y aalp apis WBL 8yl eaowey g

"Spuels
soel yum 8indss pue sulyoBW oyl jo Jeal syl Uim '}

‘uonoeioad afe pue puey feam
sfem|y 'sanpeacid yiom peleal Ajejes (e uijule|y ‘Aleyeq
8u} wol sa|geo aalebou pue aajisod Byl 109UL0OSIP pue
Aoy uonuB) eyl snowey -exeiq Bupped eyl Adde pue
0BUNS [9AS] ‘1B)} B UO SUIYDBW BU) WBd "BOIE MIOM B
0} SS900E 8jEs pue ASEe Si 8Jay) 0 auyoeWw Y] aredald

NOILONYLSNI NOLLVTTVLSNI
ALVd 440-X00718 AL9/ACS/ABY-HAS 9°€

cava s

g€ uonass




Section 3

*48V Template
*52V Template

*61V Template

Center Punch &
Drill 11/32"Hole

Discharge Chute
Mounting Rail

A =0.40" (All Deck Sizes)
B=3"(48V)
3-3/4"(52V, 61V)
C=3-3/4"(48V)
4-1/2"(52V, 61V)

Figure 3-36. Locating and Drilling the Mounting Holes for SVR-48V/52V/61V

24




514

lreisuy 1oxoe1g J0AId Da0 "8£-€ a4nbid

P9 LNNI ALY

"8g-¢ 8nbi4 098 'sjnu dois onsele 81-91/g

(2) omy pue siausemoo| ,91/g (2) om] ‘sisysemie)

W9 1/G (2) oM} Joq , | X 81-G1/G (2) om) Buisn eunoeg
{08p Fenno 8yl of 1@xoelq Jond GO0 8yl lieIsuyl 61

syevoriq abuly Jeas pue
oy} syl Buunoss asempiey Bununow ey usiybiy gl

uoHeleISU] JUBWIPIaM 938ld HO 3oolg ‘Lg-€ ainbild

WBWIP[BA D1}
HO¥20H

1=yoeig 10Ald D0
$39Q =2NND ABY

“Ajgal) senow
ewpiem aleld 1o »O0[G syl OS asempley 8yl ainosg
‘Alarepdwios syjoq sy usyBiy Jaao Jou oq '2e-¢ ainbi4

995 'sinu dois osele g1-91/G (2) om1 pue sjjoq
W2/ L€ X 81-91/5 () omi Buisn syexoe.q ebuiy sess
pUe JU0J) S} O} Juswiplem aleld 4o 100|q aul (BIsu] "/ L

‘arempiey ayy usybn

10U 0 "gg 8bed ‘se-¢ 2inbi4 895 "sinu dojs onsele

81-91/5 {2} om} pue s)oq /€ X 81-91/5 (2} om
Buisn yosp 4eyno sy} o1 19yorIg abuly JUok ey Jleisu] ‘9L

VIS P

19>eig 10Ald DED0O




Section 3

—

3.7 SVR-48V/52V/61V CONTROL HANDLE
INSTALLATION INSTRUCTION

1. Remove and retain two (2) 1/4-20 serrated flange
nuts used to secure the neutral switch bracket to
machine frame. See Figure 3-39.

SVR-OCDC
Handle Bracket

Al
A E
- L

1/4-20

Figure 3-39. SVR OCDC Handle Bracket Install

2. Install the OCDC handle bracket to the machine
frame and neutral switch bracket. Secure using
two (2) 1/4-20 serrated flange nuts removed in the
previous step. See Figure 3-39.

3. Install the OCDC contro! rod through the handle
bracket and attach to the OCDC pivot bracket.
Secure the OCDC control rod to the pivot bracket
using one (1) #8-32 x 1-1/4" screw and one {1)
#8-32 elastic stop nut. See Figure 3-40. Tighten the
hardware.,

4. Install the jam nut and the OCDC handle knob to the
control rod. See Figure 3-40. Tighten the jam nut,

5. Secure the lower control link to the block off plate
weldment using one (1) 5/16-18 x 1-1/2" bolt (one
spacer for SVR-61V cutter decks) and one (1) 5/16-
18 elastic stop nut. See Figure 3-38, Page 25,

26

10.
11.

12.

svR-ocDC "

Control Rod

Figure 3-40. OCDC Controf Lever installation
Tighten the hardware.

Install the OCDC discharge chute to the cutter deck.
Secure using two (2) 5/16-18 x 1-3/4" bolt and two
(2) 5/16-18 elastic stop nuts. See Figure 3-41, Page
27.

Tighten the hardware.

Secure the upper control link to the OCDC discharge
chute using one (1} 5/16-18 x 1-1/2" bolt and one (1)
5/16-18 elastic stop nut. See Figure 3-41, Page 27.

Tighten the hardware.

Operate the OCDC checking for proper operation as
outiined in Section 2.4, Pages 4 and 5.

An adjustment may need to be made to the lower
controf link to insure smooth operation. If the OCDC
is difficult to lock in the closed position, shorten

the lower control link slightly until the OCDGC locks
smoothly into the closed position.




uonejjeysuy einyD abieyosiq 2090 “Lb-g 9Bl

BJ,I"ILD
abieydsig DAdO

(AlUO ALY)
19oeds

[o13u0) taddpn

€ uoljoag



scAE

Section 3

- NOTE -

The following pages contain specific instructions for installation of the Scag OCDC Accessory on
machines identified below.

See Page 29 for SVRII-48V. Proceed to Page 32 for SVRII-52V/61V,

SVRII-48V/52V/61V

28



g
P ,g€/1 1 ue Buisn sejoy sy [jUp pue yound Jejual) “Gi

"0¢ 9bed ‘gi-¢ 8inbiy
988G o8p 18)INa 8y} | }exdelq abuiy juol) ayy 1o}
sajoy Bununow Bulufews) sy 1no Ae| Ajnjalen yi

'0g abfed ‘Sp-¢ aunbig 998 areidwa) ey Ul papiacid

8|0y pu02Jss 8} {JUp ION 0Q "M [IUP ,2E/L | ue Buisn
#-£ 2inbBy ul ps1eosipul se ajoy Bununow auo jup
pue yound Jaao ‘epinb € se eyeidwla) sy Buisny "ot

'0g obed 'Gy-¢
8.nbi4 0 -asempiey sy} usiybn pue jies Bugunow
eInyo abireyosip ayy surebe aypejdwe) oyl ploH gL

'0¢ @bed ‘Sp-g @inbig 883 g

dejs ul perowsl arempaey Bugunow sjyeq 0gin] syl

Buisn 3oep Jeuno sy} 0} 2Indeg A[UWSSSE JaAs| sy}
10§ ajoy Bugunow ay} ayeoo; 0) @jejdwe) au) jeIsu] ‘1|

‘aiempaey ay) uslybi 1ou o nu dos onses
81-91/G(1) ouo pue yoq ,p/& X 8L-91/G (1) BUOo [EIsu| "0l

Uq 1P 28/} ue Buisn
190rIq 8Buly Jes. ay) Joj sjoy Jjog Bujunow wonog

ayl |ip ‘epinb e se 1exorIq abuly Jeal oY) Buisn 6
“Mosp Jauno ayl o1 Wbn 19xoeiq ebuiy Jesl sUl pIoH g
uonejielsuj Juawipiam abulH “t-¢ ainbi4
I ey
/taﬁu!i-l U0
l=xoelg
abuiy Jeay

£ 2inbi4 995 "alemprey sy)
ueiybn Jou o( "nu dojs ousele 81-91/S (1) duo pue
saysemiel} 91/ (1) auo ‘yoq ,| X 84-gL/S (1) suo

Buisn xoep Jann0 ay} o} 1evorIq oBuly Jeal ay; jEIsu] "/

ajyeg oqunj sy} Buinowsy ‘gp-¢ ainbi4

uielay
o~ . g aroway

"@sn aunjny
1o} axempiey Bugunow pue ayeq oginy syl uIgleY ‘9

‘£i-¢ ainbig
895 MO8P JONNT Bl WO} S| OGN} 8] SAOWSY G

arnyo abueyasiq auy Bujanowdy ‘Zg-¢ a4nbi4

‘@SN aanyny 1o}
arempiey Bununow pue synys abieyosip auy uRlRY ¥

2¥-¢ anbi4
298G "aUIoBW SU) Woi ainyo abieyosip auy) aaowsy ¢

"Bale yIom ay] 0] ss800e ured
01 BUIYZBW B} WOJ) 11} SAUP apIs WYBu ayi sroway g

"SpUE)s
3orl yum 8inoss pue aulyoRLL Byl Jo Jeas syl Y ‘L

‘uonoeloid ede pue puey Jeam
sAemy 'senpaooid 3iom pate|al Alajes jje ureluiey Alaleq
81 woJ) se|qeo aajebau pue aasod sy 120UU0ISIP pue
Ay uonubl ayy arowey eeiq Bupped ey) Aidde pue
90BLINS [9AS| JB|} B UO SUIYIBUE U] Mled "Baie MIom By}
0} 558001 9jes pue Ases S| aJey] 0S dUIUDEBW BY] aredald

NOILLONYLSNI NOILYTIVLSNI
31V71d 440-X0079 A8P-IIHAS 8°¢

€ uonoasg




scns Section 3

Center Punch &
Drill 11/32"Hole

Discharge Chute
Mounting Rail

Center Punch & g?

Drill 11/32"Hole " 35

R

A = 0.40" (48V)
B =3"(48V)
C=3-3/4"{48V)

Figure 3-45. Locating and Drilling the Mounting Holes for SVRII-48V

30



1€

{1e1suy 1o)oeig JoAld A8L-IIHAS "Lb-€ 24nbid

[ley Bununow
a1nyD abeyasig

19voeig 10Ald 2020

" "UONE|IBISU] S]PUBH [04U0D) 10} GE 8fed 0] pasroId

"Lg pue g dels ul pajeisul ayempaey ey} usiybiy

A

amBi4 @9g “inu dols ouse|d g1-91/5 (1) suo pue
laysemoo| ,g1/G (1) euo Usysemiel 91/S (1) euo
109 .1 X 81-91/G (1) suc Buisn pes Bupunow ainyo
abieyosip ay) o1 19orIg 10AId DA OUYl 8IN08S

L€
ainBi4 898 g [P 2&/1 1 we Buisn pes Bupunow
ainyo ebieyosip ay; ul ejoy pasinbal eyy Jup pue
a1e00| ‘apinb e se xoe.q 1ond DgD0 ey Buisn

"Ly~ 2Inbly 995 “ewin S

1e arempiey uelyby 10u o 'sinu dojs onsejs g1-g L/S
{1) auo pue sieysemyoo} ,91/5 (1) U0 ‘sieyseme))
«9L/S (1) 8u0 ‘Jjog | X 81-91/G (1) auo Buisn ainosg
o8p Janno sl 0} 1exoeuq jond D00 ayi 1el1su)

‘siexorIg abuly Jeal pue
woyy syl Buunoes asempiey Bugunow ayy ueybiy

K44

te

‘0¢

61

8l

uoHE|[EISU] JUBWIPIM 938ld JO %20Id "9t-€ 2inbi

JUBLIP|2AA D1R)d
HO¥oig

‘A|981) SenowWw

luswipem ale|d Yo ¥o0|q By} OS alBMpIBY BU] 2IN08S
‘Ajoredwon sjjog sy usiybiy 1ou o "g-g @inbi-

995 'sinu dojs onsee 81-91/S (g) oMl pue siog
WSf-E X 8L-G1/S (Z) omi Buisn s1evoriq abuiy Jeal
PUR U0} BU} O} JuaWplem alejd HOo %00|q 8y} j[esu

alempley ayy uayby

10U 0 "6g obed ‘¥H-g ainbiy sog "s1nu dois onses
81-91/S (2) omi pue S)OQ ,b/€ X 81-91/S (Z) om}
Buisn yosp Ja1nd 8yl o1 19xdeIg abLiy JUol) BY) jjeISu]

FAS

9t

ava s

€ UO[}08S




Section 3

3.9 SVRII-52V/61V BLLOCK-OFF PLATE
INSTALLATION INSTRUCTION

Prepare the machine so there is easy and safe access to
the work area. Park the machine on a flat, level surface
and apply the parking brake. Remove the ignition key
and disconnect the positive and negative cables from the
battery. Maintain all safety related work procedures. Aiways
wear hand and eye protection.

1.

Lift the rear of the machine and secure with jack
stands.

Remove the right side drive tire from the machine to
gain access to the work area.

Remove the discharge chute from the machine. See
Figure 3-48.

Retain the discharge chute and mounting hardware
for future use.

Figure 3-48. Removing the Discharge Chute

Remove the turbo baffle from the cutter deck. See
Figure 3-49,

Retain the turbo baffle and mounting hardware for
future use.

Remove &
Retain

Figure 3-49. Removing the Turbo Baffle

install the rear hinge bracket to the cutter deck using
one (1) 5/16-18 x 1" bolt, one (1) 5/16" flatwasher
and one (1) 5/16-18 elastic stop nut. Do not tighten
the hardware. See Figure 3-50.

Rear Hinge

Bracket

front Hinge
Bracket

Figure 3-50. Hinge Weldment instaliation
Hold the rear hinge bracket tight to the cutter deck.

Using the rear hinge bracket as a guide, drill the
bottom mounting bolt hole for the rear hinge bracket
using an 11/32" drill bit.

. Install one (1) 5/16-18 x 3/4" bolt and one (1) 5/16-

18 elastic stop nut. Do not tighten the hardware.

- Install the template to locate the mounting holes for

the lever assembly. Secure to the cutter deck using
the turbo baffle mounting hardware removed in step
5. See Figure 3-51, Page 33.

. Hold the template against the discharge chute

mounting rail and tighten the hardware. See Figure
3-51, Page 33,

. Center punch and drill the mounting holes using an

11/32" drill bit. See Figure 3-51, Page 33.

. Carefully lay out the remaining mounting holes

for the front hinge bracket in the cutter deck. See
Figure 3-51, Page 33.

. Center punch and drill the holes using an 11/32" drill

bit.




€€

ALY/AZS-IIHAS 401 sooy Buunoyy ayy Butjjug pue BupeaoT -1 g-g anbi

(AL9°ATSY . T/L¥ =D
. (AL9'AZS).p/e£=4
(s9ZIS323Q {I¥) .0V 0= ¥

liey bupunopy
YD) abieyosig

s1ejdwa) ALY,
23R|dWIL AZSx

€ Uonoag




Section 3

16. Install the front hinge bracket to the cutter deck using
two {2) 5/16-18 x 3/4" holts and two (2) 5/16-18
elastic stop nuts. See Figure 3-50, Page 32. Do not
tighten the hardware.

17. Install the block off plate weldment to the front and
rear hinge brackets using two (2) 5/16-18 x 3-1/2"
bolts and two (2) 5/16-18 elastic stop nuts. See
Figure 3-52. Do not over tighten the bolts completely.
Secure the hardware so the block off plate weldment
moves freely.

Biock Off
Plate Weldment

Figure 3-52. Block Off Plate Weldment Instailation

18. Tighten the mounting hardware securing the front
and rear hinge brackets.

19. Install the OCDC pivot bracket to the cutter deck.
Secure using two (2) 5/16-18 x 1" bolt, two (2) 5/16"
flatwashers, two (2) 5/16" lockwashers and two (2)
5/16-18 elastic stop nuts. See Figure 3-53.

34

OCDC Pivot Bracket

SVRII-52V Cutter Deck

OCDC Pivot Bracket

SVRI-61V Cutter Deck
Figure 3-53. OCDC Pivot Bracket Install



‘uopisod pasolo ay) ojui Ajyloows

$320] DGD0 eul {aun ApybHs 3ulf [04)U0D JBmo| BYy)
ualioys ‘uomsod pasojo syl Ul ¥20] 0 JNDUIP S
200 84l J| uolieiado Yyloows ainsul 0} YUl [0JIU0D
18mo} 8yl 01 apeW &g 0] paau Aew Juswisnipe uy

'S pUE ¢ safied ‘v'Z UCIOSS Ul pauno
se uonesado Jadoud 104 Buppeyd DADO 8y arelsd

alempJey sy uebiy

'9¢ abed ‘/6-¢ oinbi4 @08 Inu dois opsele gi-g1/g
(1} euo pue oq ,2/L-1 X 81-91/5 (1) suo Buisn anyo
abreyosip H@NO 2yl o} Jui| [04u02 Jeddn sy aindag

‘srempigy ey uapbiy

'9¢g

afied ‘2G-¢ @inbig seg "sinu dois onseld g1L-91/5 (2)
om} pue 1109 . 1/g-1 X 81-91/5 (g) omi Buisn aindag
oep Janno syl 0] ainyo ebleyost HQOO eyl [eisu|

aremprey ayy uewybiy

"v¢ abed ‘€G- 2inBig e2g '1nu dojs anseje gt

-91/S (1} ®uo pue (sx08ep 18NNd AL9-[IHAS J0) Jededs
8U0) 40q ,2/L-1 X 81-91/G ()} 8uo Buisn Juawipjem
are(d 1o 320|q Su1 01 YUi| {DIIUOCD 19MA| BU] 8IN08S

uone|jeISul 19497 [0IUOD DADO '95-€ 4nBi

ﬁga j0iuc)
2AD0-1HAS

= S
i
B

‘Inu wel ay) ueybil "9g-¢ einbiy sag "pol j01u0D
3y} 0} gouy 8|puey 9O 8u} PUE INU Wkl sy jersuy

K43

H
04

R4

‘alempley syl

uelybi] 9g-¢ ombi4 883 Inu dois onsele ge-8# (1)
BUO puB MaI0s p/L-| X Z&-8# (1) auc Buisn 1ojorelqg
10A1d BY} 0} poJ [oU02 DADO BYI 2iNdeg 19vorIq
1o01d DA 2y} 0} yoeNe pue 19xoriq Loddns
JaAs] ayp ybnoluy pod [011U03 DO Ul |jeisuj

Ijoeig 1ioddng sona7 jeisuf “g6-g ainbi4

olL-8/¢

I=¥oelq

.{jog aSeguéj e
7 uoddng iaaan

A XOL-8/E".

‘6G-¢ aunbi4 seg Alossaooe

SiUl Yum papiaoad 1pf asempiey sy ti panddns sjnu
obuey) perenas gi-g/¢ (g) omi pue sjoq ebeules |
X gL-g/€ (2) om] Buisn swel) sulyoeWw PUE 19pUS) Hi
ay) 0] alnoas pue jeyoriq Koddns 1ong] 8yl jeIsu|

aJempleH aAowWBY pue Auap| He-g anbly

Lole

alempieH [eubuo

pJIeISI(] i3 SA0WBY

¥5-£ eInbi4 909G "alempiey
SIL} PJEOSID PUB SACWSY "SWE.) JOMOLL BU} 0) Jepus)
HY ey} @inoas o} pasn sinu abuey pejellas gL-g/c

(g) om) pue sjjoq abelied v/c x 91-8/¢ (2) omi
Ajnuep) ‘epinb e se 1oxoriq Loddns Jaas| oyl Buisn

~ abue|4 1ag

e

I

NOLLONYLSNI NOILVTIVLSNI
FTANVH TOHLINOD ALS/AZS/ASY-IIHAS 0L°E

€ UOI199g



scne Section 3

Upper Control
Link

Spacer
{61V Only)

OCDC Discharge
Chute

Figure 3-57. OCDC Discharge Chute Installation

36




VIS PR



SGAG | Section 4

ILLUSTRATED PARTS LIST
4.1 SCAG APPROVED ATTACHMENTS AND ACCESSORIES.

Attachments and accessories manufactured by companies other than Scag Power Equipment are not approved
for use on this machine.

38




J0J0 - IHAS/HAS 1ILLS/11S Z2S 1I01S/01S

JVIS P




; scnﬁ Section 4

STC/STCIHl SCZ STT/STTIl SVR/SVRII - OCDC

Ref.

No. Part No. Description

1 484093 Knab, Soft Touch

2 04020-12 Nut, 3/8-16 UNC Jam

3 452135 Lever Weldment, OCDC (STC/STCIVSCZ & STT/STTI
452413 Lever Weldment, OCDC (SVR & SVRI

4 425371 Bracket, L.ever Support (STC-48Y & 52V)
427131 Bracket, Lever Support (STCH/SCZ-48V & 52V)
425429 Bracket, Lever Support (STC-61V)
427153 Bracket, Lever Support (STCI-61V)
426081 Bracket, Lever Support (SCZ-61V)

5 04019-03 Nut, Serrated Flange 5/16-18

6 04040-15 Flatwasher, 5/16-.375 x .875 x .083

7 04001-09 Bolt, Hex Head 5/16-18 x 1"

8 04021-17 Nut, Elastic Stop #8-32

9 04021-10 Nut, Elastic Stop 5/16-18

10 04015-20 Capscrew, Socket Head #8-32 x 1-1/4"

11 427126 Guide Bracket, OCDC Lever (STTII)

12 43212 Sleeve

13 04045-01 Washer, Thrust 1/2" iD
14 04030-03 Lockwasher, 5/16" Spring
15 483453-20 | Bearing

16 484121 Linkage Assembly (SVR-48V)
484131 Linkage Assembly (STC/STCII-52V, SCZ-52V & SVR/SVRII-52V)
484002 Linkage Assembly (STC/STCII-48V, SCZ-48V, STT/STTII-52V & SVRII-48V)
483990 Linkage Assembly (STC/STCII-61V & SVR/SVRII-61V)
484119 Linkage Assembly (SCZ-61V & STT/STTII-61V)

17 04001-11 Bolt, Hex Head 5/16-18 x 1-1/2"

18 452134 Pivot Weldment (SVR-48V, STC/STCI-52V, SVR/SVRII-52V, SCZ-52V & STT/STTII-52V)
452415 Pivot Weldment (STC/STCII-48V, SCZ-48V & SVR!I-48V)

452156 Pivot Weldment (STCG/STCII-61V & SYR/SVRII-61V)
452173 Pivot Weldment (SCZ-61V & STT/STTi-61V)

19 484119 Linkage Assembly (SVR-48V)
484121 Linkage Assembly (STC/STCI-48V, SCZ-48V & SVRII-48V)
484129 Linkage Assembly, (STC/STCH-52V, SCZ-52V & SVR/SVRII-52V)
483990 Linkage Assembly (STT/STTI-52V)
483989 Linkage Assembly (STC/STCII-61V & SVR/SVRI-61V)
484119 Linkage Assembly (SCZ/STT/STTII-61V)

20 04001-63 | Bolt, Hex Head 5/16-18 x 3-1/2"

21 452082 Hinge Weldment, Rear (48V)
452079 Hinge Weldment, Rear (52V & 61V)

22 452083 Block-Off Plate Weldment (48V)
452084 Block-Off Plate Weldment (52V)
452080 Block-Off Plate Weldment (61V)

23 452078 Hinge Weldment, Front

24 04001-08 Bolt, Hex Head 5/16-18 x 3/4"

25 04001-12 Bolt, Hex Head 5/16-18 x 1-3/4"

26 462896 Discharge Chute Assy., 48V (incl. #9, 27, 28, 29, 30, 31, 32, 40)
462897 Discharge Chute Assy., 52V (incl. #9, 27, 28, 29, 30, 31, 32, 40)
462898 Discharge Chute Assy., STT-52V (inch. #9, 27, 28, 29, 30, 31, 32, 40)
462899 Discharge Chute Assy., 61V (incl. #9, 27, 28, 29, 30, 31, 32, 40)

Part numbers continued on following page.

40



(87

«L X gL-g/g ebelied ‘yog | €£2-€00t0 1172
91-g/¢ ebue|4 pa1euss NN | $0-61010 A
(ALY/AZS-IHAS) Hoddng senen exoeig 90v /ey
(ABY-IIHAS) Loddng JeneT exorIg lev/ey K7
(AL9) Jauayis anuD SyLLEY
(A2S) Jousyns siny i a VT A4
(A8Y) Jousyig 8Ny [RAW ka7 ov
o1 X 02-¥/1 PEOH X8H ‘Hod | +1-100%0 6
(HAS) poddng ensT ‘Jexorig 22092¢ 8¢
(ABY-IIHAS ® ABF-ZDS ‘ASY-IIDLS/DLS) JUSWIPIBAA WY 10AId 164257
(ALO/ABS-ILLS/LLS ‘ALY/IAZS-ZOS NYAZS-NIDLS/OLS ‘ALOACSIHAS ‘ALYAZS/ABY-HAS)
JUBLLIPIOA WY 10AId ze1zsy 18
abue|4 pejenss 81-91/5 ‘NN | £0-610t0 9g
obuey peleuss ,p/€ X 81-91/G ‘UG | 91-2L0V0 gg
{(1L1S) Jena7 D@0 ‘19¥orIg 8ping [Reieran e
WG X 81-91/G pedH X8 Nog | Z£1-L00F0 £g
sy sbseyosiq ‘Bunds 8/£c8Y A
J/ET X 81-01/G pESH X8H ‘Nog | ¥S1-100¥0 Le
(AL9) 8InyD ebreyosiq ‘sleld Le1sey
{(AIlUO AZS-111LLS/LLS) einyD ebieyosiq ‘ale|d 68152k
{A2S) 8y ebieyosiq ‘vre|d 12¥sey
(A8Y) e1nyy ebreyosiq ‘erely z.e5ey 0¢
0Z-¥/L doyg onse|3 ‘INN | 80-120%0 62
G90" X 0G4 X ZLE-b/L Ueysemield | t1-0v0¥0 8z
JF/E X 02-¥/1 PeOH X8 ‘jjog L0~ LOOFO /2
. "ON
uonpduasag ON HEd o)
3dD0 - HIHAS/HAS IILLS/LLS Z9S 1Io1S/91S
 uoneg

YIS




scna

NOTES




il aje18
0} 9jels wok Area yoiym sybu 1oy1o saey osje Aswl noA pue ‘siubu eba) DI}IDGdS noA samﬁ A;ummm SIY |

'noA 0y Ajdde 1ou Aew UOISN|OXa IO UCHENWI| SA0CR 8U} 08 seﬁewep |euuenbasuoo .IO |exuap|ow 10 uoueumu
10 UQISNOX® B3 MOJj[E 10U Op SAJBIS A0S "9OUBIUSAUOSU| IO ‘BLul} JO SSO] ‘oMol 8L} JO 8Sh JO SSO| ‘anuane.
10 $$0| ‘Apiadoud jeuosied o} ebewep 10 $S0| ‘oAl ‘pauLioped Buieq aie siedsi Aueiem awn sy} Bunnp
onpoud vl B Jo fejual ‘safieyo weibsie) Jo auoyds|o) ‘ol [oARS SILBYISL JAUMO Byl 01 voeq |l Buiuinas jo
#suadxe pue Jsjea aoines Beog pezuoyiny ue o} suyoew eyl Buuealep jo esuadxd ‘jio. euuoseb‘ Ioj esuadxa
‘o1 paiw jou ing ‘Buipnioul seBewep Jayjo Jo [enuanbesuod eluspioul 10} A;mq:suodsej ou sewnsse feog

‘NoA o1 Ajdde 10U Aeus uoenw| erqe em os s;se; A;ueuem palduy
ue Buoj Moy UO SUOBNWII MOJIE 10U Op $tels BWOoS “uoljebiqo J1euo Aue wsuyj 40} BWnisse o) suoAue ezuoyne
lo swinsse jou seop Heog pue sued eanoslep jo Juewadeidas Jo Jieda oyl Of paNLLl| Ajsnisnioxe pue Ajous si
AusLiem syl Japun uoueﬁuqo s,6eog ‘poued Ajueuem Aep Alpuiu sjeudoidde: ‘8 Jo uoieiidxe ayl Joye Al211us

Ji|84l Ul pawlie(osIp ale ‘asimIaylo 10 ‘esodind Jenoilied e 10} ssauy) ‘Amlqmueqm W Buipniou senuenem
paidwi yons Aue ‘AjBuipioooy pouad Auelem Aep 0 syl 01 uoneINp Ul peuwu ' 'uueuem panduwt Jayio ||y

‘painpemurw Asnoiald Mosseooe ue;/mpou,i o} uonebigo Aue
Bulwnsse noyum Alossasoe Aue jo ubisap ay) anosdwi Jo abueyo o} 1q6u =101 seluasa.l 1uewdlnb5 iamod Beog

.1oe;nueu1 .uew, Ag Ajereiedas
pajueliem ale Yolym ‘sieliels ouoe@ pue sewbus Janoo Jou seop mue M S Hiigeinp o souewioped
‘uonesado sy joaye Ajesienpe Jo Jamow Brog ey yum aiquedurooul iayus aie ‘beog jo juswbpn| ajqeuoseal
BUI W ‘Yoium sseiossasoe S0 siied jo asn ay) AQ 10 ‘leam [BULIOU-AQ A.lesse:)euiep‘ew sijedal 0] puajxe jou
saop Ajueliem sy ‘UoHIpPE Uf "PaIpoW 10 palaje uasg sey ey) AJosse_

BABY Eqi'sued 10 Aiosseooe Aue
A|'c_lde Jou saop Ajuelem oy

‘fenue slojesadQ eyl Ul payoads se pe|jelsul to pe;qwesse oo
01 4o ‘soueuatulew 1adoidwl jo ynsal ey} S| Jey) A10SS929E 8y} O) eﬁemep
‘lenuey sJo1eiadQ ayp Ul pez;loeds se suononnsul Buneiado sy o1l Al
‘luepiooe 1o ‘eousbifou ‘Joa|Bau ‘asnsiw 0] 108lgns usseq sey neq; Ajo 18A00 Jou S0P Alueirem sy

qm;ﬁuejo ‘sesodind [ela8WWoD 10}
sﬂep 06 0} poywj si Ajusnem siy |

"asn {ewal Buipnioul esodind 5U|onpo.id-awoou1
pasn sl jey) Alossaooe Beog Aue soj eseyaind ezl ;ewﬁuo ;o e;ep By

' paﬂnbm aq (M aseyoind Jo JooId
8sheo aq (leys Alueliem Jo yoealq
swiels o1 joadsal wy Aljiqisuodsal
'c'n,')peq H Bujuinial jo esuadxs

10 LLIIE‘IO ou pue ‘sjuawese|dal Jo siedal painbal ayl ﬁu»{e'
s.6e0g leumo syl Aq o) pred ag jm juswede|dal 10 Jiedal
8} pue xiom Ajueliem loj Jajeap 8y} 0) Alossaooe ol 6uuam§e

Jafea(] 9o1nes Beog pazioyiny Ue 01 pauinial eq 1snu.| 18 3a;sp.:ﬂue ﬁulpmoul ‘Alosseaooe ﬁeos eq 1

i pue sued Jo) sbreys Jnoyum Jefead
OM 10 [enajew ul aAloajep eq o} ‘Brag
eooe ]EIOJEILUUJOO Beoag ayi jo ped Auy

aoinieg Beog pazioyiny ue Ag peoe|dal io peugladéj_"eq"E
jo uawbpn{ sjqeucsesl sy w ‘punoj pue Beag Aq;pajn'w\?.’; el

AHOSS300V TVIOHINNC HYM Q3LIWI




© 2017 PART NO. 03413 Rev.01
Scag Power Equipment PRINTED 10/2017
Division of Metalcraft of Mayville, Inc. PRINTED IN USA




